A 6686

YKPAM‘HA O A O ANYEBCKU/ METANNTYPIMMYECKUA KOMBUHAT"
UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anuesck, yn. LUmuara, 4

Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOJCKOWV CEPTUGUKAT KAYECTBA Ne HaTa Nluct w3 nucros
69479 18.04.2004
MILL'S QUALITY CERTIFICATE Ne Date Sheet 1 of 1 sheets
CBUAETENbLCTBO O NPUEMOMHBIX UCTIBITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3asopckoit 3aka3 Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —=
3akasuuk: Kopnopauus 'MHaycrpuaneHbii Cotos [JloH6acca ' (MCO)
ansa dupmel "Oycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA"
BaroH Ne LOT 1
RW-car Ne EBE42760
HaumeHoBaHuWe ToBapa: . CraHpapT:
oBpesHbIMU KpoMKamu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
edges ASTM A6/A6M
Mapka cranu NNOCKOCTHOCTL 50% ASTM AB/A6M
Grade of steel ASTM A36 °

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrosiHue NnocTaeku: ropsiyekaTaHbii
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM KonuuyecTtso Teopetuuecknin
nosuy. | nnasokK napTumn Dimensions, mm TOBapa, BEC,TH
TonwwuHa LupuHa OnuvHa " wit/MecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
4 2351 5321 31.76 ’y 1829 6096 4 11,116
3 02681 5320 254 | 1829 6096 17 37,791
5 02672 5310 50 1829 6096 2 8,752
7 2350 342 9.53 318 2439 6096 1 1,112
4 02681 5317 31.75 ""I' 1829 6096 2 5,558
Total quantity (pcs): 26 _~ Total theoretical weight (tn): 64,329
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Beinnaska : MapTEeHOBCKMIA cnoco® npousBoacTsa. 3aBoackon ceptudukart kavectsa Ne 69;179
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne I
Homep XumMuueckuin cocras, % Chemical composition, %
massv | C | Mn | Si S| P Cr | Ni J]cu] AL] N.] V [Mo] Ti[As] Nb| B
Cast Ne X 100 X 1000 X 100 X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 <20| 5 5 <8 | 2.2
02681 16 90 21 34 27 8 3 3 5 8 <8 <20| 5 5 <8 | 2.3
2350 19 92 26 32 18 10 5 6 31 8 <8 <20| 5 5 <8 | 2.5
2351 17 90 25 29 13 11 5 6 26 8 <8 <20 5 6 <8 | 24
PE3YNbTATbl  UCMbITAHNA TEST RESULTS
WcnbitaHue Ha pacTaXeHMe U yaapHbih narub Tensile and impact test
Paamepbl 1=(j) OHeprus yaapa KU
obpasua Ot6op ofpasua Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen | pen Hne |2=(/sm?) YnAapHas esizkocTe KCU Naru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTiu specimen Teky- | npod- | HeHue 3=(%) Ei‘:":g:j:"':"a:a‘;gzza:"’mma”
MCI’IH: YecTh | HocTu 4= Taepnocvtp
Tonuwm- | wupyu- § Mecto,| Han- | MNono- | Tanui . Hardness
Ha Ha paene } xeHue Yield Ten- | Elon- Re-
Hwe Test point, sile gation | duc-
tion
test thick- | width, | Loca | Direc Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Lo*=50] areaZ
1%} c® Mpa Mpa % % 3HaveHus Values
1 2 3 In
5321 125 T +20 | 279 | 439 | 32.0*
J12.5 T +20 | 290 | 443 | 34.0"
5320 125 T +20 | 299 | 448 | 29.0*
312.5 T +20 | 306 | 443 | 30.0*
5310 125 T +20 | 327 | 482 | 28.0*
2125 T +20 | 322 | 484 | 28.0*
342 9.563 | 40 T +20 | 390 | 519 | 25.0
9.53 | 40 T +20 | 3920 | 516 | 26.0
5317 125 T +20 | 326 | 476 | 36.0"
3125 T +20 | 308 | 473 | 33.0*
. caenaHo B YkpauHe, Mapka cTanu, pasmepsi, Ne nnasku, Ne naptun, MEXICO, 0271, T0B. 3HaK Ko b4 ‘Qa‘ra.
Mapxuposka: FAT AR
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICQ, 0271, mark of the wopks ! .
Kneimoska: Ne nnaeku, Mapka cTanu, ToB. 3Hak KOMGUHATA, 0271T( Knenmo , / N
Hard stamp: cast Ne, grade of steel, mark of the works, 0271 K _stamp ?'v,/" ‘

LiseTHas mapkuposka:

Color marking:

OfiHa KpacHas nonoca no Topuy nucra o SRS
one red strip on transversal edge of the plajeZ

REV&EWED -
.00 7 ) IS5 |
g V SUR VEY 0RL g > Moanuce Livamn 3kcnepTa
0 B ‘ D N , K Signatur‘ xpert's stamp
‘ (38096D3E-BBBAE35C-013C4AASBF-027B99BEA4)




